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TEST METHOD

Riverbank Acoustical Laboratories™ is accredited by the U.S. Department of Commerce, National
Institute of Standards and Technology (NIST) under the National Voluntary Laboratory Accreditation
Program (NVLAP) as an ISO 17025:2005 Laboratory (NVLAP Lab Code: 100227-0) and for this test
procedure. The test reported in this document conformed explicitly with ASTM C423-17: "Standard Test
Method for Sound Absorption and Sound Absorption Coefficients by the Reverberation Room Method."
The specimen mounting was performed according to ASTM E795-16: "Standard Practices for Mounting
Test Specimens During Sound Absorption Tests," with the single exception that the overall exposed
specimen surface area of 9.13 m? is less than the minimum exposed surface area of 10 m? specified in
Section 15.4 of the standard. A description of the measurement procedure and room specifications are
available upon request.

DESCRIPTION OF THE SPECIMEN

The test specimen was designated by the manufacturer as Seem 1 Acoustic, 8 in. tall, 12 in. apart. A full
internal inspection performed on the test specimen by Riverbank personnel verified the manufacturer's
description.

Test Specimen
Trade Name: Seem 1 Acoustic
Materials: Polyethylene terephthalate felt, steel, acrylic
Overall Dimensions: 7 @ 2460.62 mm (96.875 in.) x 203.2 mm (8 in.)
Overall Thickness: 57.15 mm (2.25 in.)
Construction: 9 mm (0.354 in.) thick felt panels on sides of steel frame
Steel tray at top face, acrylic lens at bottom face
Core material information withheld per customer request
Overall Weight: 37.08 kg (81.75 1lbs)

Physical Measures (per unit)
Dimensions: 2.46 m (96.875 in) wide by 0.2 m (8.0 in) long
Thickness: 0.06 m (2.25 in)
Weight: 5.3 kg (11.68 1bs)
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